Intertek

TEST REPORT NUMBER: SZHH00392180

APPLI CANT: CSP I NC DATE: Jun 10, 2009
PO BOX 1157 GLENDALE AZ. 85311

SAMPLE DESCRI PTI ON:
TWO (2) PI ECES OF SUBM TTED SAMPLE SAI D TO BE :

| TEM NAME DUAL HEART NECKLACE.
REFERENCE NO . K13-906.

BUYER . CSP INC

VENDOR : KIDS' KORNER
COUNTRY OF ORIG N : CHI NA

SZHHO00392180
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TESTS CONDUCTED:
AS REQUESTED BY THE APPLI CANT, FOR DETAILS REFER TO ATTACHED PAGE(S)
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TO BE CONTI NUED

AUTHORI ZED BY:
FOR | NTERTEK TESTI NG SERVI CES
SHENZHEN LTD.
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KARBON MY. WJ
GENERAL MANAGER
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Intertek

TEST REPORT NUMBER:  SZHH00392180
CONCLUSI ON:
TESTED SAMPLES STANDARD RESULT
TESTED COMPONENTS OF  U.S. CODE OF FEDERAL REGULATI ONS TI TLE 16 PASS
SUBM TTED SAMPLES CFR 1303 FOR TOTAL LEAD CONTENT | N SURFACE
COATI NG
U.S. CONSUMER PRODUCT SAFETY | MPROVEMENT PASS

ACT 2008 (H. R 4040) TITLE I, SECTION 101
FOR TOTAL LEAD CONTENT I N SURFACE COATI NG

U S. CONSUMER PRODUCT SAFETY | MPROVEMENT PASS
ACT 2008 (H. R 4040) TITLE I, SECTION 101

FOR TOTAL LEAD CONTENT I N NON- SURFACE

COATI NG MATERI ALS ( SUBSTRATE)
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REMARK :
AS REQUESTED BY THE APPLI CANT, THE NORMAL AND REASONABLY FORESEEABLY USE AND ABUSE
TEST WAS NOT' CONDUCTED ON THE SUBM TTED SAMPLE.
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AUTHORI ZED BY:
FOR | NTERTEK TESTI NG SERVI CES
SHENZHEN LTD.
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Intertek

TESTS

TEST REPORT NUVBER: SZHH00392180
CONDUCTED

TOTAL LEAD (Pb) CONTENT | N SURFACE COATI NG

AS PER U S. CODE OF FEDERAL REGULATIONS TITLE 16 CFR 1303 AND U. S. CONSUMER
PRODUCT SAFETY | MPROVEMENT ACT 2008 (H R 4040), TITLE |, SECTION 101 FOR
CH LDREN S PRODUCTS CONTAI NI NG LEAD, ACID DI GESTION METHCD WAS USED AND TOTAL
LEAD CONTENT WAS DETERM NED BY | NDUCTI VELY COUPLED ARGON PLASVA SPECTROVETRY.

RESULT : 64 ppm

REQUI REVENT:
THE TOTAL LEAD CONTENT SHALL NOT EXCEED 600 ppm AS REQUI RED BY 16 CFR 1303.
HOWEVER, AS OF AUGUST 14, 2009, THE LIMT FOR TOTAL LEAD CONTENT WLL BE
LOAERED TO 90 ppm | N ACCORDANCE W TH THE CONSUMER PRODUCT SAFETY | MPROVEMENT
ACT OF 2008 (CPSIA).

ppm = PARTS PER M LLI ON
TESTED COMPONENT : S| LVER COLOR PLATED COATI NG ON PLASTI C (END BALL).

DATE SAMPLE RECEI VED : MAY 29, 2009 & JUN 06, 2009
TESTI NG PERICD : NAY 29, 2009 TO JUN 09, 2009

TOTAL LEAD (Pb) CONTENT | N NON- SURFACE COATI NG MATERI ALS ( SUBSTRATE)

AS PER U. S. CONSUMER PRCDUCT SAFETY | MPROVEMENT ACT 2008 (H R 4040), TITLE I,
SECTION 101 FOR CHI LDREN S PRCDUCTS CONTAI NI NG LEAD, ACI D DI GESTI ON METHCD WAS
USED AND TOTAL LEAD CONTENT WAS DETERM NED BY | NDUCTI VELY COUPLED ARGON PLASNA
SPECTROVETRY.

TESTED COVPONENT RESULT IN ppm
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REQUI REMVENT:

THE TOTAL LEAD CONTENT SHALL NOT EXCEED 600 ppm AS REQUI RED BY THE
CONSUMER PRODUCT SAFETY | MPROVEMENT ACT OF 2008 (CPSIA) .

AS OF AUGUST 14, 2009, THE LIMT FOR TOTAL LEAD CONTENT WLL BE LOAERED TO
300 ppm

AS OF AUGUST 14, 2011, THE LIMT FOR TOTAL LEAD CONTENT WLL BE LOAERED TO
100 ppm UNLESS THE CPSC DETERM NES THAT A LIMT OF 100 ppm IS NOT
TECHNOLOG CALLY FEASI BLE FOR A PRODUCT OR PRCODUCT CATEGORY.

ppm = PARTS PER M LLI ON
< = LESS THAN
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Intertek

TEST REPORT NUVBER: SZHH00392180
TESTS CONDUCTED

TESTED COVPONENTS :

BLACK PLASTI C EXCLUDI NG S| LVER COLOR PLATED COATI NG ( END BALL).
SI LVER COLOR METAL ( PENDANT).

SI LVER COLOR METAL (CHAIN).

SI LVER COLOR METAL (LOBSTER CLASP).

SI LVER COLOR METAL (EXTENDER CHAIN).

(6) SILVER COLOR METAL (O RING).
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DATE SAMPLE RECEI VED : MAY 29, 2009 & JUN 06, 2009
TESTI NG PERICD : NAY 29, 2009 TO JUN 09, 2009
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END OF REPORT
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